
 

Specialist Palliative Care Drugs Stocked per pharmacy 
 
Cyclizine Injection 50mg/ml     3 x 5 ampoules* 

Dexamethasone Tablets 2mg    2 x 20 tablets 

Dexamethasone Liquid 2ml/ml    1 x 100ml 

Dexamethasone Inj 8mg/2ml    1 x 5 ampoules* 

Diamorphine 10mg inj     2 x 5 ampoules 

Diamorphine 30mg inj     2 x 5 ampoules 

Diamorphine 100mg inj     1x 5 ampoules 

Diamorphine 500mg injection    1 x 5 ampoules 

Diclofenac Suppositories 100mg    1 x 10 suppositories* 

Domperidone Suppositories 30mg    1 x 10 suppositories* 

Fentanyl TTS Patches 25micrograms/hour  1 x 5 patches 

Fentanyl TTS Patches 100micrograms/hour  1 x 5 patches 

Haloperidol Injection 10mg/2ml injection   1 x 5 ampoules* 

Hyoscine Hydrobromide 400 microgram/ml injection 1 x 10 ampoules* 

Hyoscine Butylbromide 20mg injection   1 x 10 ampoules* 

Methotrimeprazine injection 25mg    1 x 10 ampoules* 

Metoclopramide 10mg/2ml injection   1 x 10 ampoules* 

Midazolam 10mg/2ml injection    1 x 10 ampoules* 

MST sachets 30mg      1 x 30 sachets 

MST sachets 100mg      1 x 30 sachets 

Morphine Sulphate Oral Concentrate20mg/ml  1 x 120ml 

Water for Injection 10ml     1 x 10 ampoules* 

Sodium Chloride 0.9% 10ml      1 x 10 ampoules* 

 

* Drugs recommended to be held in Doctor’s emergency bags. 

 

Fiona Montgomery palliative care pharmacist Forth Valley Acute Trust 


